
DR011



12







Item No. Description Qty
1 Front Frame 1
2 Base Frame 1
3 Rear Frame 1
4 Pad Mount 1
5 Handlebar 1
6 Adjustable Frame 1
7 Shaft 1
8 Shaft C 1
10 Flange Bearing φ35×φ19.1×13.5 2
12 Plug φ50 2
13 Bushing φ38×φ25.4×18 2
14 Rubber Bumper 2
15 Rubber Sleeve 2
16 Bumper φ57×φ49×125 2
17 Bumper φ57×φ49×90 1
18 Seat Pad 1
19 Pop Pin 1
20 Leg Pad 2
22 Plug PT50×100 4
23 Plug PT40×80 2
24 Rubber Foot 4
25 Socket Head Cap Screw M8×20 1
26 Hex Head Bolt M10×130 4
27 Hex Head Bolt M10×80 4
28 Button Head Cap Screw M10×65 4
29 Hex Head Bolt M12×105 1
30 Hex Head Bolt M12×135 1
31 Flat Washer φ13×φ24×1.5 4
32 Flat Washer φ11×φ20×2 18
33 Nylon Lock Nut M10 6
34 Nylon Lock Nut M12 2
36 Plastic Tube Guide 2
39 Rubber Bumper 1
40 Philips Countersunk Head Screw M6×12 8
41 Barbell Tube 1
42 Plug φ48 2
43 Socket Set Screw M10×50 2
44 Button Head Cap Screw M6×12 2
45 Hex Nut M6 2
46 Socket Set Screw M6×16 2



1 2

3

4

5

6

7

8

10
10

12

12

13
13

14

14

15

15

16

16

17

18

19

20
20

22

22

22

22

23

23

24
24

24
24

25

26
26

26

26

27

27
27

28
28

29

30
31

31

31

31

32

32

32

32

32

32

32

32

32

3232
32

32

32

33

33

33

33

33

33

34

34

36

36

39

40
40

40
40

41

42

42
43 43

44

44

45

45

46







Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description Qty Item No. Description Qty
1 Front Frame 1 27 Hex Head Bolt M10×80 2
2 Base Frame 1 32 Flat Washer φ11×φ20×2 12
3 Rear Frame 1 33 Nylon Lock Nut M10 6
26 Hex Head Bolt M10×130 4

2

1

32

32

32

32

32

32

32

32

26

26

26

27

33

33 33

33

3



Note：Hand Tighten Bolts and Nylon Lock Nuts.
Item No. Description Qty Item No. Description Qty

4 Pad Mount 1 30 Hex Head Bolt M12×135 1
5 Handlebar 1 31 Flat Washer φ13×φ24×1.5 4
6 Adjustable Frame 1 34 Nylon Lock Nut M12 2
29 Hex Head Bolt M12×105 1

6

4

31

31

31
31 34

34

29

30
5



Note：Wrench Tighten Screws.

Item No. Description Qty Item No. Description Qty
14 Rubber Bumper 2 28 Button Head Cap Screw M10×65 4
18 Seat Pad 1 32 Flat Washer φ11×φ20×2 6
20 Leg Pad 2 41 Barbell Tube 1
27 Hex Head Bolt M10×80 2 43 Socket Set Screw M10×50 2

41

14

14

43

28
28

32
32

32

27

18

20
20



12



13



14


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16



